For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 1 of 75
Air Intake And Filtration

T

e s N
A

.
o8

)

e
™\,
)

<n
N

., L
TR A
~H

7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Air Intake And Filtration

Page 2 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-54-755-01 1 S  Kit, Knob w/Seal (Incl. Ref #2,3)
2 KH-25-341-03 1 /P Knob, Cover
3 KH-24-153-20-S 1 Seal, Air Cleaner Cover Knob
4 KH-24-096-69-S 1 /P Cover, Air Cleaner
5 KH-12-100-01 1 /P Wing Nut
6 KH-24-096-01 1 /P Cover, Inner Air Cleaner
7 KH-24-032-03 1 /P Seal, Inner Air Cleaner
8 KH-24-083-02 1 S Precleaner, Element
9 KH-47-083-03 1 S Element, Air Cleaner
10 KH-M-0639016 3 S  Screw, Hex Flange, M6 x 1.0 x 16
11 KH-24-126-21 1 Bracket, Air Cleaner Base
12 KH-24-094-24-S 1 S Base, Air Cleaner
13 KH-24-041-06 1 /P Gasket, Air Cleaner Base
14  KH-M-0651040-S 4 Screw, Hex Flange, M6 x 1.0 x 40
15 KH-24-164-54-S 1 S  Manifold, Intake (Includes Carb Gasket
KH-24-041-53-S and (2) O-Rings
KH-24-153-27-S)
16  KH-24-153-27-S 2 /P O-Ring, Intake Manifold
17 KH-24-743-08 1 Kit, Air Cleaner Cover (Incl 1-4, 11)
18 KH-24-041-53-S 1 Gasket, Carburetor
19 KH-M-0545010 2 /P Screw, Hex Fing, M5 x 0.8 x 10
20 KH-24-126-130-S 1 Bracket, Air Cleaner Base

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 75

GT2186-44 Tractor

Battery, Electrical Components And Switches

A E%

\\\-\LLT\

O  sTg

/

> :5:7

|
‘ ,,, | 3
/ “ "-
(1 Y
@& L%,
S \,

\ \ \\
/ \\ \\
/smm\ ] ““\
/ /
/
S
e \Lmz.
ym\\
,,,,
n___.._m_
,@& Ammmu. o
T D .
JNW MWLWII...\ ra V4 ) > llnunhﬂﬂl; S
— VA/,./ A -3 x
@ 3 .7
| \,
\ N
\\\\..\H\ / /_l_\ M * U/
) _M\ o J a R W
E@ mm /v
= @

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Battery, Electrical Components And Switches

Page 4 of 75

Ref#  Part Number Qty S/P/F  Description
1 629-3068A 1 S  Wire Harness, Main
2  783-0462 1 /P Bracket, PTO Switch Retainer
3  710-0936 A/R Screw, Truss Hd Tapp, #6 x .62
4 711-1094 1 Stud, Ground
5 712-3010 1 S Nut, Hex, 5/16-18 GR5
6 1 Battery Cable Hardware
710-3015 2 /P Screw
712-0271 2 /P Sems Nut
7  721-0342 1 S  Gasket, Silicone
8 723-04016 1 Strap, Battery Retainer
9  759-3476A 1 S  Key, Ignition (Set of 2)
10 725-0340 1 Cover, Terminal Black
11  725-1346 1 S Nut, Ignition Switch
12 725-1347 1 /P Cap, Ignition Switch
13  725-1365 1 S  Bulb, Indicator
14 725-3243 2 Fuse, 25 Amp
15 725-1648 1 S Relay
16 725-3007A 1 /P Cover, Terminal Red
17  725-3159 1 S Hour Meter
18  725-3163 1 S Switch, Ignition
19  725-3164A 1 S  Switch, Interlock (Brake)
20 725-3166 1 S  Switch, Snap Mount - Normally Closed
21  725-3233 1 S  Switch, PTO
22  725-3166 1 S  Switch, Snap Mount Seat
23 725-3237 1 Cover, Terminal Red
24  736-0607 1 /P Washer, External Lock, 5/16
25  729-0357 2 Holder, Fuse w/Mounting Clip
26  725-1707C 1 S Battery
28  725-0157 4 /P Tie, Self-Clinch Cable
29 726-0154 9 S  Tie, Pushmount
30 726-3055 9 Clip, Cable
31 726-0161 2 Clip, Wire

WWW.mymowerparts.com



Page 5 of 75

S

angr
o

{

o \ﬂw mw
) ...
~4, ..r\L N e
Ialll!

g

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Blower Housing And Baffles

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Blower Housing And Baffles

Page 6 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-24-027-175-S 1 /P Housing, Blower (Incl. Ref #2-4)
2  KH-24-100-02 2 Nut, Plastic
3  KH-25-139-16 1 Plug, Button, 9/16
4  KH-24-100-01 3 Nut, Plastic
5 KH-M-0551016 1 Screw, Hex Flange, M5 x 0.8 x 16
6 KH-M-545016-S 3 /P Screw, Hex Flange, M5 x 0.8 x 16
7  KH-M-0545020 4 /P Screw, Hex Flange, M5 x 0.8 x 20
8 KH-24-146-16-S 1 /P Plate, Backing - #2 Side
9 KH-M-0645016 6 S  Screw, Hex Flange, M6 x 1.0 x 16
10 KH-24-063-20 1 /P Baffle, Cylinder Barrel - #2 Side
11  KH-24-063-17 1 /P Baffle, Valley - #2 Side
12 KH-M-0545010 2 /P Screw, Hex Flange, M5 x 0.8 x 10
13  KH-24-063-59-S 1 Baffle, Valley - #1 Side
14  KH-24-063-58-S 1 S Baffle, Cylinder Barrel - #1 Side
15  KH-24-146-20-S 1 /P Plate, Backing - #1 Side

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 7 of 75

GT2186-44 Tractor

Brake And Control Pedals

<
Aauv ‘_H//W\WN/
SR
NN /r_\
\mv 2" /5
L TR
T N\ P
@) W& @)
A O/ o
P TE
(o) (SN - .\ Py
&) SN A (@)
ﬁll\LVWWN \ / /Wﬂm ,ww\\ /H_\
L ,,aw
— /
y
7/
A/
® N\ .
e NERC)
/_ AN N>
////,D ||||||| /V ﬁ
- . TN N
\mn_/u mmwmm 5 mm!/%nn /
&/ TN \ v
A/M_\\v . 1 \,\m.uMV /N
1 7 — AN '
e LY
: - - \\ N \ MJMMAM\\ /
(G y (N { [ /
&N QT S / N :
V% I s N &/V A.HW u ﬁmmmml ) \\\\\ \ \ﬂ%ﬁ. \
NS TR N o A
7\ A / oo \Mww P / A\mw /
/@ /e
!/ /_\ /
7 .\\\Jl/ \
b e TuL / .
T CCN B 4 uw S \..ﬂ
BRI S )
] rEl N (o) T
e/l % X
LN
S\ N Huwmm_ri\\mw /
i @www NN /
TN N \ A '
v W!LV =N %ﬁ/u \ //\w_vwv y
L \.k// \\ \H\\ /
,,,,,, v A VY / Y
—_— A // { \\\ / /
N KA\ / /
# AR\ m i’

VAR N 7
\\ \“MV \, v
, N
3\ /e N/
AN AN,
PR n
( S — 3
(@) g8 \ /
/_NMMM\llLV@ ) /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Brake And Control Pedals

Page 8 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0321A 1 Shaft Assy, Brake
2 603-0412 1 Pedal Assy, Reverse
3  603-0697 1 Shaft Assy, Forward/Reverse
4 603-0419 1 Cam Assy, Control
5 603-0421A 1 /P Plate Assy, Disengagement
6 703-2570A 1 Pedal, Forward
7  703-2573A 1 Pedal, Brake
8 703-2804 2 Plate, Bearing Mounting
9 703-2938 1 Bracket, Reverse Pivot
10 703-2941 1 Bracket, Cruise
11  703-2942 1 Plate, Rod Adjustment
12 703-2962 1 Lever, Cruise
13  703-2963 1 S  Lever, Brake Lock
14  703-2965 1 S  Actuator, Reverse Switch
15  710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
16  710-0599 1 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0623 2 /P Screw, Hex Wash Hd Tapp 3/8-16x .75
18 710-0642 6 /P Screw, Hex Wash Hd Tapp 1/4-20x .75
19 710-0796 1 /P Screw, Truss Mach, #12 x 1.5
20 710-0216 2 /P Screw, Hex Cap, 3/8-16 x .75 GR5
21  710-3009 2 /P Screw, Phil Hd Pan, #10-24 x .75
22  711-0415 1 S  Pin, Clevis, 3/8 x 1.62
23  711-0736 1 /P Ferrule, Adjustment, 1/4-20 Thrd
24  711-1138 1 Stud, Actuator
25  711-3295 1 S Pin, Clevis, .25 x 2.38
26 712-0271 1 /P Nut, Hex Sems, 1/4-20
27  712-0431 3 S  Nut, Hex Flange Lock, 3/8-16
28  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
29  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
30 714-0104 9 S  Pin, Internal Cotter, 5/16 Dia x 1.12
31 714-0145 6 S  Pin, Internal Cotter, 3/8 Dia x 1.62
32 715-0114 1 S  Pin, Spiral Spring, 1/4 x 1.5
33  731-3205 1 S Pedal, Reverse
34  731-3206 1 Knob, Cruise
35 731-3207 1 Knob, Brake Lock
36 732-0418 1 Spring, Extension, .38 OD x 2.1
37  732-0463A 1 /P Spring, Extension
38  732-0756A 1 S  Spring, Torsion
39 732-04006 1 S  Spring, Extension, .6 OD x 1.34
40  732-3099 1 Spring, Compression, .50 x 2.23
41  732-3117 1 Spring, Switch Actuator
42  735-3048 1 Pad, Forward Foot Control
43  735-3049 1 S Pad, Brake Foot
44  736-0174 1 /P Washer, Wave, .625 x .885 x .015
45  736-0349 1 S  Washer, Flat, .635 x 1.0 x .020
46  736-0463 1 S  Washer, Flat, 1/4 x .63 x .051
47  738-0145 1 S  Shoulder Bolt, .50 OD x .840
48  741-3065B 4 /P Bearing, Hex Flange Split
49  741-3073 2 S  Bearing, Flange, .375 x .58 x .25
50 741-3074 3 Bearing, Flange, .626 x .93 x .344
51  747-3216 1 Rod, Brake
52 747-3219 1 Rod, Parking Brake
54  747-3307

WWW.mymowerpartsieom



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Brake And Control Pedals

Page 9 of 75

Ref#  Part Number Qty S/P/F  Description
55  748-3060 1 Latch, Cruise
56 618-3060 1 S Plate, Brake
57 703-2191 1 Arm, Brake
58  710-3262 1 Screw, Low Hd Cap, 3/8-16 x .75
59  732-0152 1 Spring, Compression
60 732-3077 1 Spring, Brake
61 761-3019 1 Drum, Brake
62  761-3020 1 S  Shoe, Brake
63  761-3028 1 Actuator, Brake Shoe
64  747-3341A 1 /P Rod, Rear Connecting
65  747-3383 1 /P Rod, Front Connecting

WWW.mymowerparts.com



Page 10 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Bulkhead, Dash Panel And Engine Controls

GT2186-44 Tractor

7, S g
(%) e J
T \nunu\.\ ~ ( ZV /
/) / N ..!.ihil
74 27, r_,, e —
\A VA\ 7 |:..WWLM, A\ﬁm,u.
\ ﬂf1|\\\\H\\wm““mmmmnuuﬁuunuuunnu A
A)./ ///IllHHn\\ 3 \\ i _.ldrl ,Ilw \\W! ﬁ \\l/
A _M_ ~— T \, “\.mu. \w\nu..mx r.fm: " («+ v
e N \mwvw P N/ N o
0 \mmn\ (] 5/u ) AR ‘g, .m
) g7 A KONy
/av_\ /// \N \ \\ o \ -\ . \“\A\ \ A \\_.D/v///// /ﬂnun/ \V
P /(,,Q TR
A . r \ H NS
/h%\ III‘ o /l 2 /ﬁﬁmlvl
- _%a ) Sy ﬂmc //w_,-.a.,wd,/mhvv a AN
e v { 7 T\ SN . \ .
_/Z\v/r b A A S Y @ .
N/~ : A\ /() SO ~
mx,v Am o QSN
h\.V. by ( ﬁ \YFF S uh

N,
™

SN e Wy N/ ;
/,,, Z \“ww \H vm/,,,x\ \ <
\ > NN
., AA/V \Mw\\\\ [wy.//.,/ /v\ ,
' AU o\ N S
\ \xﬂ, S ~ k
// h ! /Y\V\»\ o? /. L\ ©

o SN K M\ \\ ...-.AWV
_ (™)
RN e

; A\_y/v A/H\v

\ o

/, H/ ~/
L //// ///
\ ke
\..\wuununuuuuni Jmu
L =3
A )} \“
N e A

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Bulkhead, Dash Panel And Engine Controls

Page 11 of 75

Ref#  Part Number Qty S/P/F  Description
1 703-2557 1 S  Screen, Intake Dash
2 703-3108B 1 S  Bulkhead, Lower
3 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .625
4  710-0597 4 /P Screw, Hex Cap, 1/4-20x 1.0
5 710-3217 3 /P Screw, Cross Rec Trus, #8-32 x .38
6 712-0142 1 /P Nut, #8-32
7  712-0397 2 S  Nut, Wing w/Bell Washer 1/4-20
8 720-3024-36 28in /P Seal, Push On Trim
9 723-3042 1 /P Bushing, Snap, 7/8 ID
10 726-3048 2 Nut, U-Type Speed, 1/4-20
11  726-3054 4 Nut, U-Clip, 1/4-20
12 731-3137A 1 /P Panel, Dash
777120306 1 /P Graphic, Ignition Switch
13 731-3161 1 S  Knob, Throttle
14  723-3062 1 Seal Ring, Foam
15 736-3128 4 Washer, Flat, .285 x 1.75 x .10
16  746-3049 1 S  Control, Throttle
17  746-3050A 1 S  Control, Choke
18  747-3226 1 Rod, RH Mounting
19 747-3227 1 Rod, LH Mounting
20 777120312 1 /P Label, Dash
21  710-0136 1 /P Screw, Hex Cap,1/4-20 x 1.75 GR5
22  736-0342 1 Washer, Flat, .283 x .75 x .030
23  731-3232 1 Roller, Hood Latch
24  712-0271 1 /P Nut, Hex Sems, 1/4-20
25  720-3025 1 Plug. Button

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 75

GT2186-44 Tractor

Crankcase

—— Ii
N e e 535 9
e \
e T
(~ v \Mé Sy \
,/I - \ N Jm 7 TN
ﬁ A MWWWMWWM“N, e @
//// \“ \ \ \Ym‘umLNN M”W!M”n' ﬂWIL Ilyﬂ_nwb—ﬂV P e
~_ Al \““\J%HWMHH”Q SN
eSS N \
ONOXO YT N
[aV] <} | _ ? v / V\ __ )y N, \.// /// H A 17/ o /
= =/ \Z QN7 SN Y AN
[ N & “mmﬁ f_-xv wmmwwm, VWA/N“W\ S = ,,/
N TCAINEE TR A o8 e\
LY Y . ( ,ﬁ“\mwmmwmiwm 2 \\W““\\ 0
A @ EVD) e WA NRTAY [ el
€ @) ) == WY OSSN /S /e
S RN/ A \ oS Ry PPN W / / / T,
r p \* _,ﬂmwm\\ ﬂﬂmmmw”“,w?w\ / m\\\@&m&/
/ -, O W VSl
/ _\\RU/ i .nzu,:,_mm,,a/ v,_ \w \m“n«a.i\-“mmw Y v
" !.ﬁwmmmmw“\\ ““\__./u\l!‘mnm |||||||| L \ /
o /
“ IIIA\\ /
e, i
AN ,/
TN /
/ ,@ lw_ \V_ //A\“ m./,v \\
o " 7/ N
| ()] M \\ \nuﬂﬂwwh‘mmmu “\\\\ \ S /
ﬂ M /// \ \ m m\‘ Iﬂ/ \ \
~ . _ o /
AA@W O/ N\ \\W / /
_ ™~ e e / —
mmzzs.ssxa//rrm e by \\mnnmmmm” =/ . M
m. ~NF, _A8) N/ / (=)
mm. ‘@ /”,NN g / AW ) / p Pt
_MWWM a”k”nm uv "w \\\\nutﬁﬂﬂflu..“& \\ A/ \\\ d
M.me.w T § ,_n“\“ri.hﬂﬂmﬂﬂl\ \_\l// - e
% nmm,mmmmmmvw \\ 2 3 \\A-. |||||||||||||||| A w0 \_ N\ M
= /N \v \\ ~ /mmww
N HUJW V \ e, /MMWNN“\ C _)
p [ Y / A\, \
i, / / _ﬁx /,A/v \\ , NN
A\ (N v / SN
A\ N /ll/ﬂMﬁr.ru“\ \ — )
/YII A o0 N I/I”ﬂnn. \ AW IIIIIIIII
' y o~ o/
{ 1~ v N ) / \
N AN \ / / m {
o &S / £ L
Ny B /

N ! \
vy 3
N / N A/,wnw
II/ \\ . Novaes \
. N
~/ ~. /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 13 of 75

Crankcase
Ref#  Part Number Qty S/P/F  Description
KH-64638 1 S  Complete Engine
KH-24-522-180 1 /P Short Block
1 KH-24-782-15 1 /P Crankcase, (Use Miniblock)
2  KH-25-139-57-S 1 /P Plug, Hex Hd, 3/8
3  KH-24-032-01 1 S  Seal, Front Oll
4  KH-24-380-13-S 6 S  Pin, Locating Dowel
5 KH-24-067-13 2 S Rod, Connecting, Std
KH-24-067-14-S 2 S Rod, Connection, .010 / .25mm
6 KH-24-874-17-S 2 S  Piston w/Ring Set, Std
KH-24-874-18-S 2 /P Piston w/Ring Set, .010 / .25mm
KH-24-874-19-S 2 S  Piston w/Ring Set, .020 / .50mm
KH-24-874-14-S 2 Piston w/Ring Set, .08mm
7  KH-12-422-09 AR S  Shim, Camshatft, .0320 (Red)
KH-12-422-13 A/R S  Shim, Camshatft, .0400 (Black)
KH-12-422-07 AR S  Shim, Camshaft, .0280 (White)
KH-12-422-08 A/R S  Shim, Camshatft, .0300 (Blue)
KH-12-422-10 A/R S  Shim, Camshaft, .0340 (Yellow)
KH-12-422-11 AR S Shim, Camshatt, .0360 (Green)
KH-12-422-12 A/R S  Shim, Camshatft, .0380 (Gray)
8 KH-24-018-01 4 S Retainer, Piston Pin
9 KH-24-108-11-S 2 S Ring Set, Std., .08
KH-24-108-12-S 2 S Ring Set, .010/.25mm
KH-24-108-13-S 2 Ring Set, .020 / .50mm
10 KH-24-012-10-S 1 /P Camshaft Assembly
11  KH-24-018-09-S 1 Ring, Retainer
12 KH-M-931010-S 1 Washer, Nylon
13  KH-28-032-09-S 1 Seal, Governor Cross Shaft
14  KH-24-468-15-S 1 Washer, Plain
15 KH-24-144-38-S 1 /P Shaft, Governor Cross
16  KH-52-139-09 1 S  Plug, Cup
17  751-3140 1 S  Drain, Ol
751-3142 1 Cap
18  751-3141-12 1 S Hose, Oil Drain
KH-24-755-107-S 1 /P Gasket Set

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 75

GT2186-44 Tractor

Crankshaft

%
-
/
f
f

.

.............ll[lll_n“nn
.,

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 15 of 75
Crankshaft
Ref#  Part Number Qty S/P/F  Description
1 KH-24-014-06 1 S  Crankshaft (Incl. Ref #2)
2  KH-52-139-09 1 S  Plug, Cup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

SN

Page 16 of 75

N

\\ A\ Aﬁw.u,
\ \ur WWY H

.,M/\ N
\ \VW ,/L \ Aﬁ u ///

7

—

\mxxw \\&w N
o \n““ /
/W\z \
/W\ \\
\ &
wm
= N
R

WWW.mymowerparts.com

S
g
[e)]
L N~ -3 S <) S— »f (2)
O &
5 /£
QN e
c / N @& Zv
< ~ Ny
)
0 /
> /
5% S
o > ~ N
€5 N
(o (4o - Vow /
[}
b§: “\
© 5 /A
() LN
Qo \ /T
1 n \ ’_ ﬂﬁ-_ _
_nV_ = O
=
00 e
(&)




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 17 of 75
Cylinder Head, Valves And Breather

Ref#  Part Number Qty S/P/F  Description
1 KH-24-755-74 1 S Kit, Valve Cover (Includes 2-3)
2 KH-24-086-32 4 Screw, Shoulder
3  KH-24-153-23-S 1 /P O-Ring, Valve Cover
4  KH-24-445-01 1 S  Strap, Lifting
5  KH-12-755-03 4 /P Kit, Retainer
6 KH-12-173-01 4 /P Cap, Valve Spring
7  KH-24-089-02 4 /P Spring, Valve
8 KH-235011 4 S  Retainer, Spring
9 KH-66-032-05-S 2 /P Seal, Valve Stem
10 KH-24-318-68-S 1 S  Head Assembly, #1 Cylinder
11  KH-24-017-01 2 /P Valve, Intake Std
KH-24-017-02 2 Valve, Intake, .25mm
12 KH-24-016-01 2 /P Valve, Exhaust Std
KH-24-016-02 2 Valve, Exhaust, .25mm
13  KH-24-755-66 1 /P Kit, Valve Train (Incl. 15,18,19)
14  KH-25-351-01 4 S Lifter, Valve
15 KH-24-411-05 4 /P Rod, Push
16  KH-24-841-01-S 2 /P Kit, Cylinder Head Gasket
17 KH-24-318-71-S 1 S  Head Assembly, #2 Cylinder
18 KH-25-186-01 4 /P Arm, Rocker
19 KH-24-599-01 4 S  Pivot, Rocker Arm
20 KH-M-0640034 1 /P Screw, Hex FIng, M6 x 1.0 x 34
21 KH-12-086-16 8 S  Screw, Hex FIng, M10 x 1.5 x 90
22  KH-24-153-23-S 1 /P O-Ring, Valve Cover
23  KH-24-559-03-S 1 S  CoverKit, Fuel Pump Valve (Includes 22, 24,
26, 27)
24  KH-25-155-02 2 /P Connector, 90°.
25  KH-24-086-34 4 /P Screw, Shoulder
26  KH-24-227-02 1 S  Cap Assembly, Oil Fill (Incl. 27)
27  KH-24-153-09 1 S O-Ring
28  KH-24-402-03 1 /P Reed, Breather
29  KH-66-018-04-S 1 /P Retainer, Breather Reed
30 KH-M-0545010 1 /P Screw, Hex FIing, M5 x 0.8 x 10
31 KH-24-050-01 1 S  Filter, Breather
32 KH-24-033-01 1 /P Kit, Breather (Includes 33-35)
34  KH-24-041-50-S 1 S  Gasket, Breather
35 KH-24-096-86-S 1 S  Cover, Breather
36 KH-M-0645020 4 S  Screw, Hex FIng M6 x 1.0 x 20
37 KH-25-237-14-S 1 /P Clamp, Breather
38 KH-24-326-26 1 S Hose, Breather

WWW.mymowerparts.com



Page 18 of 75

A
A
//
.“muuuumn
. — PEEERArcS - N mmw
S AE N & | 2\ @ N
=/ g SN o = N\ N
s m 9 m,% ) ( ,M/ y _m ﬂ//W/ - w
e N\ - /sr@, S’ Y AAMWW M m. /”WWW / m
" e %, \
(&) A RIS S\ N
= V9 Aﬂ/ \N 9 mm/ /
N &7 B /w , Wy/ S A\
. Pt & - \ N -
@) AW 2 7/ M S N AN~
B NS ’\ \ \ \\\ Pty m]ull.. JIW/MW W.m.uv /”l WM T
S VAN P RN w4
S SN . G
S VA VA N\, 9% (S
AT RN 2%y As A
v /(w,\,w\m\\ ERERE A W N
N 7 \\nnnﬂuHHwyw\ / my_/ Zﬁmmv\u/ &/
N P . P /1§ . o =
S \ N \\\ \\\H\\\\M\\WMM/ T A, ﬁ sr@/, m.w,/_ L\
o) AR g < N =N R ™
(. & T o, TSN P h
N ) A PN | \A AN\ -0 — N\
— v T :w \ A1 N Emw A\ - PN
NG S ﬁ_ M@ B NS e )
—~ ,v \\ \H\ e W/ \m‘ /// /U S -~ o
/ = S "\ e
g 3, \M 2]
N ;

@@ €) 3) , : .\mm\@

/Qu
\\
/ \
m

\mJ

H\/ / 1 {
M@T-Mu — Mv--glg@

WWW.mymowerparts.com

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Deck Assembly 44"

/
e\ e oD ;n \”Elﬂr - ..\&mwﬂﬂ..l & e. .IAUI,/«A/ / \W 240 fa )l A ,1.v
74 Nl . Y DO - - - o) A
ﬂ\%ﬂ \ PR mw\ \ B S
(D) B vy -\ / /
NGB 8 N \
) WW\\ o0 \\ >/ \\\ (o] /
%I%RM Km\ s/ \\\ A.,ll \\
N R A = ~ /
s r/ \ \\‘ w\\ ) \
11....Iﬂu, - /\X/ /==
A .A VA
J vy N - ///
£ Lw-f\ PN \mmwm
/ / ‘/ ‘7 / \N MHH\\\ ~.
[\ L N
/ \\ ’ \ /% IS /H//
0 AN A ST -\ N
\ " )
// \Vll.,u , 4 N MWMM/\VH
2 N . N
ﬂwlm.i//-\\m &@_.\_ A/m__.\u ~—
- w.!/.r.u@ ﬁ...\
' \
A
M
)]
\ﬁ/_ A/.f \v

'



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 19 of 75

Deck Assembly 44"
Ref#  Part Number Qty S/P/F  Description
1 603-0857 1 /P ldler Assembly
2  603-0183A 1 Plate Assy, Mounting
3  603-0203 2 S Handle, Tension
4  603-0729 1 S  Deck Housing Assembly
777530014 1 /P Graphic, Warning
777530018 1 /P Graphic, Deck Safety
777530503 1 /P Graphic, Deck Safety
5 631-0094 1 S  Chute Assembly, Discharge
6  703-1890 2 S  Wheel, Deck w/Fitting
7  703-2559 1 Bracket, Stop
8 703-3359 2 Baffle, Skirt
9 703-3742 1 Belt Cover, LH
10 703-3743 1 Belt Cover, RH
11 710-0260A 6 /P Bolt, Carriage, 5/16-18 x .62
12 710-0751 2 /P Screw, Hex Cap, 1/4-20 x .62
13  710-1010 1 /P Screw, Hex Cap, 1/2-20 x 3.0
14  710-1611B 6 /P Screw, Self Tap, 5/16-18 x .75
15  710-3008 1 /P Screw, Hex Cap, 5/16-18 x .75
16  710-3178 4 /P Bolt, Carriage, 3/8-16 x .75 GR5
17  711-3314 1 S Pin, Roller, 1/2 Dia x 7.31
18  712-0239 1 S Nut, Hex Lock, 1/2-20
19 712-0431 1 S  Nut, Flange Lock, 3/8-16
20  712-3004A 7 /P Nut, Flange Lock, 5/16-18
21  712-3006 2 /P Nut, Hex, 1/4-20 GR5
22  712-3010 6 S Nut, Hex, 5/16-18, GR5
23 714-0115 1 S Pin, Cotter, 1/8 Dia x 1
24  715-3003 2 /P Pin, Spiral Spring, 3/16 Dia x .75
25  726-3045 2 /P Button Plug
26  731-3005 1 /P Front Roller
27  731-3316 1 Plug, Mulch
28  732-3127 2 S  Spring, Comp, .66 OD x 1.8
29  732-0861 1 Spring, Ext, .162 Dia x 1.25 OD
30 734-0973 2 /P Wheel, Deck, 5.0 x 1.38
31  736-0105 2 /P Washer, Bell. .401 x .870 x .063
32 736-0119 6 S  Washer, Lock, 5/16
33  736-0179 1 S  Washer, Flat, 1/2 x 1.25 x .10
34  736-0270 2 /P Washer, Bell, .265 x .75 x .062
35 736-0272 4 S  Washer, Flat, .510 x 1 x .060
36 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340
37  738-0533 2 S  Screw, Shoulder, .498 x 1.635
38  738-3056 2 S  Bolt, Shoulder
39 741-0338 2 /P Bearing, Flange, 3/4ID x .52 LG
40 747-3188 2 Pin, Mower Support
41  750-3136 1 S  Spacer, .50D x.75x2.07 Lg
42  747-3172B 1 S  Rod, Front Lift
43  712-3048 2 S Nut, Hex Jam, 1/2-13 GR5
44  736-0921 2 S  Washer, Lock, 1/2
45  738-0507B 2 S  Bolt, Shoulder, .50 Dia. x .494 Lg
46  712-3083 2 /P Nut, Hex Insert Lock, 1/2-13
47  703-2248 1 /P Bracket, Front Lift
48  777S30145 1 S Graphic, Danger
49  736-0226 6 Washer, Flat, .474 x .88 x .064
50 732-3126

WWW.MyHmOVTer BB BopH 00 X732



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 20 of 75

GT2186-44 Tractor

Deck Drive & Spindle Assembly 44"

)

<~

Va

N / mw (~ N

S o/
=
[€=))]
L

WWW.mymowerparts.com

/
N
]
\ ?_/v
o =
A/ﬁmv\v,,.//s o
— ot
(&) ™
) \)v
<t
=

-G

s x_ ]
s / 2 N
/ \}_\ / N — / ISM .LQW.LHIUA ) )
L, =
©E /@ @ NN
T L NS S eI S vmn_ Vg
,mmw_ /mwuu/ (=) &) A,Z\u
= N
\\ /UNUHHH
/! L QO M~ «© M~ O WO
o e o« MM [ap] oMM M
T...,._ I \\
N

%a



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 21 of 75
Deck Drive & Spindle Assembly 44"

Ref#  Part Number Qty S/P/F  Description
1 603-0857 1 /P ldler Assembly
2 603-0203 2 S Handle, Tension
3 703-0118 1 S Idler Arm Assembly
4 918-3129B 3 S  Spindle Assembly Includes Ref. Nos. 35, 36,
37 and 38
5 710-0923 1 /P Screw, Hex Cap, 5/8-18 x 3.0
6  710-1260A 12 /P Screw, Hex Wash Ld, 5/16-18 x .75
7  710-1852 3 Bolt, Spindle, 3/4-16 x 5.37
8 710-3144 1 /P Screw, Hex Cap, 3/8-16 x 2.0 GR5
9 712-0239 1 S Nut, Hex Lock, 1/2-20
10 712-0431 3 S  Nut, Flange Lock, 3/8-16
11 712-3019 1 S Nut, Hex, 7/16-14, GR2
12 712-3078 3 /P Nut, Hex Flange, 3/4-16
13  716-3020 2 S  Snap Ring, Internal
14 732-0861 1 Spring, Ext, .162 Dia x 1.25 OD
15  732-3067 1 Torsion Spring, Idler, 1.10 ID x 1.3
16  736-0171 1 S  Washer, Lock, 7/16
17  736-0179 1 S  Washer, Flat, 1/2 x 1.25 x .10
18 736-0237 2 /P Washer, Flat, .65 x 1.25 x .075
19  737-3000 6 S  Fitting, Lube, 3/16 Drive
20 738-0143 1 /P Bolt, Shoulder, .498 Dia x .340
21  738-3172 1 Screw, Shidr, .68 x 2.11, 7/16-14
22  741-0338 2 /P Bearing, Flange, 3/4 ID x .52 LG
23 741-1122 2 Bearing, Ball
24 759-3939 3 /P Blade, Mower, 15.94
25  948-3020 3 /P Spacer, Blade
26  748-3065 6 S  Spacer, Deck Spindle
27  748-3100 1 Retainer, Spring
28  750-3119 1 /P Spacer, .406 ID x 1.00 OD x .38
29  750-3136 1 S  Spacer, . 50D x.75x2.07 Lg
30 754-3039 1 S V-Belt, 1/2x103.0 Lg
31 754-04041 1 S V-Belt,Bsectx111.2 Lg
32  756-3005 2 /P Pulley, Flat w/Flanges
33  756-3089 3 Pulley, V-Type, 4.0 Dia
34  756-3115 1 /P Pulley, Double Lube Fitting NOT included.
35 721-3018A 6 S Seal Oll, 1.25x 1.874 x .25
36 741-04089 6 S  Bearing, Cone
37  741-04091 6 S  Cup, Bearing
38  750-3190A 3 /P Spacer, Bring, .780 x .963 x .777
39 750-3132 1 S  Spacer, .88 x.635x1.25

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7N
()
N

_

Page 22 of 75

A7 ——
N;ﬁ% S Ny - \5/ !
et TN
Aﬁf\mwﬂ\ e -
\\\Xi‘/%M%MWM " ’
- g | !
\ Kw
VAN
SN M
S T VW
) /
u .- /
\ %}m,\
~ B

(4
L.L@“\-w
)

B

&

WWW.mymowerparts.com

‘\
A,QU,J
e
P
v
?
wl.,
i
/
. )%
/ il
@
G
\.\\“1n
Amuwv
-

GT2186-44 Tractor

Drive Line



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 23 of 75

Drive Line
Ref#  Part Number Qty S/P/F  Description
1 718-3147 1 Shaft Assembly, Drive, 28.25 Lg
759-3764 2 /P Kit, Drive Barrel
2 618-04110 1 S  Transmission Assembly, Does NOT include
wheel hub assemblies and brake spring
3 618-3088 1 Pinion Assembly, Input
721-04093 1 S  Pump Gasket (Not Shown)
4  618-3243 1 S  Pump, Hydrostatic
5 710-1260A 2 /P Screw, Hex Wsh Tap, 5/16-18 x .75
6 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5
7  710-3195 2 Screw, Hex Cap, 5/16-18 x 4.5 GR5
8 710-1062 4 Screw, Hex Patch, 1/4-20 x 1.25 GR5
9 710-3288 4 Screw, Hex Patch, 1/4-20 x 1.62 GR5
10  710-3290 5 Screw, Hex Wsh Tap, 3/8-16 x 1.25
11 712-3059 1 /P Nut, Hex Top Lock Jam GR5, 1/2-20
12 748-3093 1 Adapter, Pump
13 725-0157 1 /P Tie, Self-Clinch Cable
14  726-0205 1 /P Clamp, Hose
15  731-3297 1 Fan, 10 Blade Cooling
16 736-0253 1 S  Washer, Bell, 1/2 ID
17  759-3330 1 /P Line, Fuel, 7in (10ft Bulk)
18 736-3099 1 S  Washer, Wave, 1.96 x 2.44 x .06
19 737-0296 1 /P Vent
20 KH-24-086-16 2 S  Screw, Hex Patch, M10-1.50x 90mm
21  719-3096 1 /P Adapter, Drive Shaft

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 24 of 75

GT2186-44 Tractor
Electric Start

/ o= AN ~ \
oto =) D)
= ,Jnan\ ~
A 7 Hﬁﬂ ...... T v
(o) %mmw D [
A/P / - il

T A—

\a\

@ L
T ©
L/
/..r‘ - «M\ — _m, JﬁM!}...|..|||!.....!....,|!.¢Mwn
\mﬂr. . N {—
...Lm“ _// N, / ~ A/ / /
{_-U/v
/)
o / / \\ \\
<
..... | Af wg
!

v/

ﬁ“\.u!.i!.illt\ml\

b o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Electric Start

Page 25 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0841080 1 S  Nut, Hex Flange M8 x 1.25"
2 KH-M-839080 2 S  Screw, Hex Flange M8 x 1.25 x 80
3  KH-25-098-09-S 1 S  Starter, Solenoid Shift Assembly (Includes
4-6)
4  KH-25-435-04-S 1 /P Kit, Solenoid
5  KH-25-755-33-S 1 Kit, Pinion Drive (Includes 6)
6 KH-25-221-01-S 1 Kit, Brush
7  KH-25-141-05-S 1 Ring, Retainer
8 KH-25-086-113-S 3 Screw, External Torx Hd.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 75

i

WWW.mymowerparts.com

A m\Axunuvv \\J//
TN P /, v // T
°) A/M/_\u \ e. yu)f %
[ | / {2 g
Y /// ||Aw
“ B
) J... | .ﬁu /)A by
() @ w 4 ; | \.mp
- \ .“m \
J
, / mv
\h/ WY
_H, _b,v ( Mm,“ f
— ,:/!I\ L MMAWIn
m (rm \mn \\_..“,%mﬁw,.--s
S 3 g y&% S
=5 \
: ’ §
% w £ \\‘mmw
2 =
: —
n_.ﬂv _.m TN
(e ]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Engine Controls

Page 27 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-M-0547050 1 /P Nut, Hex Lock M5 x 0.8
2  KH-24-089-03 1 Spring, Choke Return
3  KH-M-645016-S 4 /P Screw, Hex Flange M6 x 1.0 x 16
4 KH-24-126-56 1 S Bracket, Control
5 KH-24-468-01 3 Washer , Plain 5.5mm
6  KH-24-090-07 1 /P Lever, Throttle Actuator
7  KH-12-237-01 2 Clamp, Cable
8 KH-M-545016-S 3 /P Screw, Hex Flange M5 x 0.8 x 16
9  KH-24-090-13 1 Lever, Throttle Control
10 KH-M-446030-S 1 /P Nut, Hex M4 x 0.7
11 KH-M-401030 1 /P Screw, Hex Cap M4 x 0.7 x30
12 KH-24-079-21-S 1 /P Linkage, Choke
13  KH-24-090-05 1 Lever, Choke
14  KH-41-468-03 1 Washer, Spring 1/4"
15 KH-M-0545020 1 /P Screw, Hex Flange M5 x 0,.8 x 20
16  KH-24-089-51-S 1 /P Spring, Throttle Limiter
17 KH-24-089-48-S 1 Spring, Governor
18 KH-24-211-03-S 1 Screw, Round Hd. Square Neck
19 KH-24-090-33-S 1 S  Lever, Governor
20 KH-M-0641060 1 S  Nut, Hex Flange M6 x 1.0
21  KH-24-089-01 1 Spring, Linkage
22  KH-25-158-08 1 /P Bushing, Linkage Retaining
23  KH-24-079-01 1 Linkage, Throttle
24  KH-25-158-11 1 /P Bushing, Linkage Retaining
25 KH-24-126-04 2 S  Bracket, Support
26 KH-X-20-1-S 1 Washer
27  KH-M-541050-S 1 Nut, Hex

WWW.mymowerparts.com



Page 28 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

A\.u,v (m v
T T
\\t..r/ \M \.\
e ) &
T ﬂ/ &
A \
/ / /.,i..-NHHHW \.\\ . ,,
; %/
\\ « N \ / \\v\
/ Y, N ow
Ay /\ V4
A h \ N\
'L < RV
N LY %
o _,lf,//x%,?v A,{\IE,.I-L,A,/,,, !
B8 N\ 4 (o)
\\,. ﬁ/ V,_ \ \ , ; M
/) e s
/ Ve Yy & /M \ A\S )
\\“ \\ ._,u-mv \ L m Y m R ot
e LU N ——
\1mnw o \ \ o 2 ! ', /n \\\\\\\
\\\\\\\ b WA \m_m e ..AE M Y T \
L (Y . = EL ) e s /
P ) A, h.\%; ﬂ. \ v r // \
L N Nphy NN e
(©) [ P ,A/? ) {x\ v /; / ,u,, \ / e
oy =N g e A
(o) L X -0/ 2NN y &
NN N 1 Wﬂ - 7
A - V ull / \\\\\\ - Vf T
./ - \\ ) v. 1
\ / A fw A uw. V ! /n AL
X/ / 4 \ ”. P ﬂ\v\ // /k\\ﬂ
A\ ﬁj_fM\ B m\\.\\.‘% // w.-\m M \A.__Q » _U _\\ , “ V‘..i,
e . a\ 0 ’ Y
= r 7 SN TN
Oy Ve A

4
~AL) 4 |

e ;R
o= AN

" .\\R\\...\.\Jm’r _Bl /

Engine Mounting And Muffler

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Engine Mounting And Muffler

Page 29 of 75

Ref#  Part Number Qty S/P/F  Description
1 651-3001 1 S  Muffler Assembly
2  703-3099A 1 /P Shield, Muffler Tube
3 703-2632 1 S Baffle, RH Heat
4  710-1268 2 /P Screw, Hex Wsh Hd Tap, #10-16 x .38
5 710-0539 4 /P Bolt, Eng Mount, 3/8-24 x 1.75 GR5
6 KH-M-0841080 4 S  Nut, Hex Flange
7  712-3004A 3 /P Nut, Hex Flange Lock, 5/16-18
8 712-3054 4 /P Nut, Hex Lock, 3/8-24
9 736-0105 4 /P Washer, Bell, .380 x .88 x .062
10 751-10026 1 Tube, Exhaust
11  759-3744 1 S  Arrestor, Spark
12 KH-24-041-02 2 S  Gasket, Exhaust
13  710-3209 4 Screw, Hex Cap, M6 x 1 x 10
14  736-0142 5 S  Washer, Flat, .281 x .5 x .06
15  710-0351 1 /P Screw, Truss Hd Tapp, #10 x .5
16  703-2631 1 S Baffle, LH Heat
17  703-05474 1 Deflector, Heat
18  710-0599 4 /P Screw, Hex Wsh. Hd. Tapp. 1/4-20 x .5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 30 of 75

e

N o

Ifr.l__. IlL\

’

WWW.mymowerparts.com

S

3]

(1]

< d JJ ™ ."'

M_._u _ i wr \ _- m...um ! "
17 I

m M ffff'll--\‘\ '""I"-— ' v-

~N & "y

=

Ow




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Exhaust

Ref # Part Number

Qty S/P/F  Description

Page 31 of 75

1 712-3086
2  721-0377
3  KH-25-072-04

4 /P Nut, Muffler Mounting, M8 x 1.25
2 S Gasket, Exhaust
4 /P Stud, Exhaust, M8 x 1.25 x 33

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 32 of 75

Fender And Running Board

GT2186-44 Tractor

- ,._H/m A
Amwmmwmﬁ A\_Ru/,v Ao ”/Hmnmmmm, AN
A NN J\ ﬁ NEERNEN )
N - NS N
X WY
S8\ L O\ VA A
ALW v mmmmmmw“mmmwwwy, mﬂmvv \7/ \ /M//,A\
= Y T o NN
N A \ - \N \ A}
N /@mmmwmwwwwy, 2R
D /mmmm\“\nn_\v_ AL N
1 , A O\
/mmmmm““www, /N,_.m\ \ X\ N Vo
/%K\WWWWWWWW /“ Amlwuw// /// MWWWM , 0%\.\\ 5" /L.
NN AVIA RV C A
/m\mmm“““mwy, qw NN ,WVW?,,A AN
\N \\\\‘ I AR W V- / ;\\“ \ N \
A/ IR )
I ORAV/AN
m@ mJ,,/,, A\?/v// \
/H\ / N
,/
FATE
%, TM} (=)
)R N
\\\ \\\ m/ /.,//?me \\
[/ 1 1
"]
\__ A
SNSN ) © T
_\m /A/_,L,.\u )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Fender And Running Board

Page 33 of 75

Ref#  Part Number Qty S/P/F  Description
1 731-3212A 1 /P Cup Holder
2  631-3002 1 Cover, Implement Lift
3 703-2278B 1 Fender
4  710-0751 6 /P Screw, Hex Cap, 1/4-20 x .62 GR5
5 710-1260A 6 /P Screw, Hex Wash Hd Tapp 5/16-18 x .750
6 710-1268 2 /P Screw, Hex Tapp, #10 x .38 Lg
7 712-3027 6 S Nut, Hex Flange Lock, 1/4-20
8 723-3042 1 /P Bushing, Snap, 7/8 ID
9 726-0211 6 S  U-Nut, 5/16-18
10 732-3122 2 Retainer, Hook
11  735-3046A 1 /P Pad, RH Foot
12 735-3047 1 Pad, LH Foot
13  703-2279 1 Running Board w/Graphic
777530170 1 /P Graphic, Warning
14  777D07926 1 Graphic, Rear Fender
15 703-2628 2 Bracket, Fender Reinforcement
16  710-0224 4 S  Screw, Hex Tapp, #10-16 x .5 Lg.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 34 of 75

GT2186-44 Tractor

Frame And Drawbar

7/
(=) ©

| Ar-..\
W\

\
N\ N
=N\

T—— u.

1,7 ¢/

s ¥ T
/ ﬂ/ vv.u \\nuyv, /M/J/A H \u

P

mmc\\nf“ \ / \Mf L
% Ammy Y / () (2)

— s / \ / /,, - vAll P
N (T A\ /,,ﬂ#u, /- & (o)
(@) { AT / Y
Allll _ A% ® Aﬁ nw/u ,
BT rvﬁuu///u. ® A -~
// D\\\\\\ i
/ﬂ/ \ \“\ ‘w ﬁ TN
.mﬁv. ) ) — A/BL
(Muu.hnnu.nn\w\nuuuuﬂnn \\ [ llww %
of B
_m\ M \‘ -
= / Y o
)) d
\\\\\\ M
g /S Q
cm Q\. \\\
e -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 35 of 75
Frame And Drawbar

Ref#  Part Number Qty S/P/F  Description
1 603-0132 1 S  Rod, Quick Attach
2 603-0329C 1 Frame
3  703-2257 1 Drawbar
3 777120296 1 Graphic, Transmission Release Lever Not
shown
4  703-2577 1 S  Bumper
5 710-0623 2 /P Screw, Hex Wsh Hd Tapp 3/8-16 x .75
6  710-1260A 10 /P Screw, Hex Wsh Hd Tap 5/16-18 x .75
7  710-3261 1 Screw, Hex Cap, 3/8-16 x 7.0
8 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 726-0211 6 S U-Nut, 5/16-18
11 732-3002 1 S  Spring, Latch
12 738-0255 2 S  Bolt, Shoulder
13  750-04198 2 Spacer, Idler, .411 x .720 x 2.19
14  756-3045 2 S  Pulley, Idler
15  732-0970 1 S Belt Guide

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 36 of 75

GT2186-44 Tractor

Front Axle And Connections

—~ (= T
o\T J
\\ﬂ p— / - W\ . \\\\Hl‘.J_/#\
HO L ™ =3
W), r_”\ T o \r\\\,q\\\
\\ " Norag o’ ﬂn‘ /.\...ﬂm

@ T e \

P o) Lﬁfi_ ) _ / n.a ) e
\ \\\\m y —.. W. _-" g
gl ‘mL An.\// m@wv\ m

-~ \\ y...‘ K _\ b
( H \.H,MMWM\ ,---@ Y- SO = m—)

et ,m\zj ; - m\uv U .\”-uu_

_\h V_ T

Samnr”

V“ n”mmmv o)
; | vwmmLﬁ JL\V
& a -~

R -asmnwrmw\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Front Axle And Connections

Page 37 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0066 2 Knuckle Assembly, Steering
2  710-3066 2 /P Screw, Hex Cap, 3/8-16 x 2.75 GR8
3  710-3103 2 /P Screw, Hex Cap, 5/16-18 x 2 GR5
4  712-3054 2 /P Nut, Hex Lock, 3/8-24 GR5
5 712-0431 2 S  Nut, Hex Flanged Lock, 3/8-16
6 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
7  712-3004A 2 /P Nut, Hex Flange Top Lock, 5/16-18
8 712-3083 1 /P Nut, Hex Top Nylon Lock, 1/2-13
9  719-3095 1 Axle, Front Pivot
10 723-0156 4 S  Joint, Ball, 3/8-24
11  736-0188 2 /P Washer, Flat, .760 x 1.49 x .06 Thk.
12 737-3000 3 S  Fitting, Lube, 3/16 Drive Type
13  738-3110 1 S  Bolt, Pivot Shoulder, 3/4 Dia x 2.23
14  747-3171 2 Rod, Tie
15  748-3049 2 Arm, Steering

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 38 of 75

GT2186-44 Tractor
Front Wheel

o 1
_.n.u., J,A_,.

.
", 1....1.__. ;.r.r.,_myr nmv.vr..:.f.i...__
7
aale ¥’
,.__
\...\.......:;_ ” .-..L‘mmr.f..
|~ ) ) o,
N — - s
AN " .
i\ ...mu..hwur TN
S~ W)

77N
\ .4......1 xu

T

T

’ . ™
o0 )
“ .

",

L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 39 of 75

Front Wheel
Ref#  Part Number Qty S/P/F  Description
734-3187 2 S Tire, Cub Tread, 16 x 6.5 x 8
1 634-3016 2 S Rim Assy, Front
2 710-3119 2 /P Bolt, Hex Patch, 3/8-16 x .75 GR5
3 731-3020 2 S Cap, Hub
4  734-0255 2 S  Valve, Tubeless Air
5 736-3039 2 S  Washer, Flat, .406 x 1.5 x.110
6  736-3040 2 /P Washer, Flat, .406 x 1.92 x .06
7 737-0224 2 Fitting, Grease
8 741-3032 4 S  Bearing, Ball

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 40 of 75

GT2186-44 Tractor
Fuel System

—

s

e
[
\

™,

/f|..\A,

W.m..w.m.mw.

i

, &

- ~

!

a— 0

. \\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 41 of 75

Fuel System
Ref#  Part Number Qty S/P/F  Description
1 KH-52-353-20 2 S Line, Fuel 10"
2  KH-25-237-14-S 4 /P Clamp, Hose
3  KH-24-853-35-S 1 Kit, Carburetor w/Gasket (Includes 4-6)
4  KH-24-041-53-S 1 Gasket, Carburetor
5 1 Carburetor Assembly Not available separately
6 KH-24-041-06 1 /P Gasket, Air Cleaner Base
7 KH-M-651025-S 2 Screw, Hex Flange, M6 x 1.0 x 25
8 KH-24-050-02 1 S  Filter, Fuel
9 KH-24-353-12 1 Line, Fuel 11"
723-3066-14 1 S Insulator, Foam Fuel Line Not lllustrated
KH-24-518-24-S 1 Lead, Ground Not lllustrated
KH-24-757-01 1 /P Kit, Solenoid Not lllustrated; Includes Solenoid
Screw [qty. 2], O-Ring, O-Ring, O-Ring,
Solenoid Assembly & Solenoid Seat.
KH-24-757-02 1 S  Kit, Float Repair Not lllustrated; Includes
Carburetor Body Gasket, Float Screw, Float
Assembly and Float Shatft.
KH-24-757-03 1 S  Kit, Carburetor Repair Not lllustrated; Includes
Carburetor Gasket; Carburetor Body Screw;
Idle Needle Spring; U-Ring; Slow Jet O-Ring;
Main Jet Screw O-Ring; Solenoid O-Rings;
Inlet Needle Valve Clip; Idle Needle and Inlet
Needle Valve.
KH-24-757-07 1 Kit, Choke Repair Not lllustrated; Includes
Choke Plate Screws; Choke Spring; Choke
Lever; Choke Shaft; Choke Plate; Choke
Bushings; and Choke Lever Cap.
KH-24-755-125-S 1 Kit, High Altitude Not lllustrated

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 42 of 75

GT2186-44 Tractor

Fuel Tank

A
/
p /f
RN
\ Uwv;-uu /”/
\ ﬂ ;ﬂﬂ/ //
_“_, , ﬁ,../”/ 7N
VY My N W
u,” ,,,” N
Nt B\
Vs ) \) /
- N /L /;
T
NN }:..,:f-ia,, /
NN \ ///
N S N AN
N ,,,”
w........!.i:......r......
! /.//
,,/”,
||||| - % ,”./
W
\ S
\ N
\ S
\ S
\
//”
)
i
(LD
\. s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 43 of 75

Fuel Tank

Ref#  Part Number Qty S/P/F  Description
1 722-3020 AR Foam, 1.25 Sq x .62 Thk
2 722-3022 AR S Tape, Foam, .625 Wide x .25 Thk
3  726-0205 2 /P Clamp, Hose
4  759-3330 1 /P Line, Fuel, 72" (Shipped In 10ft Length)
5 751-3112B 1 /P Tank, Fuel
6 751-3124B 1 S  Cap, Fuel

723-3066-24 1 /P Insulator, Foam Fuel LIne Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 44 of 75

Grille, Hood And Side Panels

Mluuu|

=
n/ul«k

Y

—w
NN
AN _

=
AN

.

\
\
L
\
\
|\
7 \,
N /ﬂA -
gﬁ// P /”,f
v A\
A VN ——

WwWw.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Grille, Hood And Side Panels

Page 45 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0211 1 Bracket, Grille LH
2 603-0212 1 S  Bracket, Grille RH
3 603-04191 1 S  Bracket, Upper Hood
4  703-2396 1 S  Panel, RH Side
777D07672 1 Graphic, GT 2186
777X40079 1 /P Strip, Protective
5 703-2397 1 S Panel, LH Side
777007672 1 Graphic, GT 2186
777X40079 1 /P Strip, Protective
6 703-2398 1 S Grille
777120314 1 /P Graphic, Warning HOT
7  703-2465 2 /P Link, Short Hood
8 703-2466A 2 S  Link, Long Hood
9  703-2495 1 S  Screen, LH Panel
10 703-2496 1 S  Screen, RH Panel
11  710-0351 6 /P Screw, Truss Mach Tapp, #10 x .50
12 710-0599 4 /P Screw, Hex Wash Hd Tapp, 1/4 x .50
13 712-3027 8 S  Nut, Hex Flange Lock, 1/4-20
14  712-0397 2 S Nut, Wing, 1/4-20
15  726-0139 2 /P Nut, U-Type Speed, #10
16  625-04001A 1 S Headlight Assy (Includes Lamp and Socket)
725-0963 2 S Lamp, 12V
725-1649 2 S  Socket, Lamp
777X41348 1 S Reflector, Headlight
17  732-0334 4 S  Spring, Compression, .50 OD x .50
18 732-1178 1 Spring, Hood Latch
19 736-0175 8 S  Washer, Spring, .265 x .562 x .025
20  736-0400 2 S  Washer, Flat, .218 x .62 x .063
21  738-3141 2 S  Bolt, Shoulder, .31 Diax .75 Lg
22  748-3055 4 S  Bushing, Tapered
23  959-3747B 1 Hood, Series 2000
777007681 1 Graphic, Hood - RH
777D07682 1 Graphic, Hood - LH
24  710-0436 2 S  Screw, Hex Tapp, 10-16 x .625
25  710-1005 2 S  Screw, Hex Wash Hd Tapp, 1/4-14 x .5
26  723-3061-19 19in S  Seal, Heat Baffle

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 46 of 75

GT2186-44 Tractor

(P/N 618-3231)

ission

Hydro Transm

&
A /.uw/
7N L
/A / mmmmmy \
N \ N
/4 \ _\
/ \\ \ / Amw
\:} _;\ o VAN \ \ . \
(~ /(@ oA //
. Ty NN 3 \ A...G S
~ 0 0 N N\ y
! INA LN A._

1wmo|wwr..na% nw,\ \

\
\ V-G ) Sy /
\ N v b mw.n- n,v (2 /

LV
Av, T T P\ / / / Von N { >
A 4 Y4 =S 4 -
A _m Mnn.\,f wM rm,,mgnw \w \, Vg Aﬂmvv SN/ \\ Y4 Amo/_ /,M / m
'/ ‘Q s @ N v \ /7 / Ny \ / s/ ——A 7
o m GRS m f \ / { <) / / , , / ;
EEEEN - N A o
b \ wwwwmm MWWW @rw ’ _q m. ~ 4 \ / / / / / _d- -Tlm S
AR e 0 9 ) ey
ps .“ 7q \Awﬁmwmm\ =0 /YA /(& n\ Sy l,v & m
, ‘\ ‘ \ s ! - / 4 A ' \ / T, // =
¢ 8 IO OR S O
— Y/ ¢ ® N \A/,m.\w,,«% w = v N /
! \iv A W mm_ M w ( v / ' \\ / / / _mev &~ ..“ RN q
/& VA ;%, PRy e 7D =
5\ .‘\\ f 1{ N \ \ A/mlmvv ﬂ\vmm/v \“\ \VJ.W
A.m\v “ A Z A@H m..u/Mu. mmw J ) / Ammm/tn/ = “m ‘ / \\W“ ; O
=, : / \ W e /A
(& L2 | \.-wri ® )/, NG g liad /N &=
o X A4 ry ) mw /,,, \ a / / muu e \Am \ \\\\ N
W) N ® @ w m i s = A\ /) /ERNY =
/i \ \w/. = N\ b T N&F&) ) v ,\ / m A8\ IWM\ - m
. A\ \\\ ggmym“ / ;! w WM N -
Pl i
/ \ mwv, / / “A/
/ »
/ mm / f T
\ W.\ '/V, i nw M kY /A\ﬂ.l:/v
& / w ) € \\ / / v // ,MM\
< /
4 \,%%. A/‘"(\V\ , \“\ NG
K ¢ S / 5 @
. . \ / Jmm .
\ , \
/ \ v\l/
A / ©)
SN /
O
N M,,..W ) e f .‘“““
& ) & mw
N\
-0 .umH}__,




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Hydro Transmission (P/N 618-3231)

Page 47 of 75

Ref#  Part Number Qty S/P/F  Description
1 618-0579A 2 /P Hub Assembly, Wheel
2 618-3060 1 S  Plate Assembly, Brake
3 618-3084 1 S  Shift Yoke Assembly
4  619-0056 1 Axle Housing, RH
5 619-0057 1 Axle Housing, LH
6 719-3171 1 Transmission Housing, RH
759-3746 A/R Sealant, Ultra Grey
7 719-3170 1 /P Transmission Housing, LH
8 703-2191 1 Brake Arm
9  710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
10 710-0788 13 /P Screw, Hex Wash Hd Tap, 1/4-20 x 1.0
11 721-3029 1 S  Seal, Shift Shaft
12 710-1008 16 Screw, TT, 3/8-16 x 1.875
13  710-1346 1 /P Screw, Plug, M14 x 1.5 x .827
14  710-1670 4 Screw, Hex Hd Cap, 3/8-24 x 2.0 GR5
15  710-3262 1 Screw, Cap, 3/8-16 x .750
16  711-1052A 2 Shaft, Cross, .500 x 3.005
17  711-1320 1 Shaft, Axle, 1.00 x 12.90
18 711-1566 1 Shaft, Axle, 1.00 x 16.62
19 711-3374 1 S  Shaft, Drive
20  711-3379A 1 Shaft, Shifter
21  712-0291 2 S Nut, Hex Center Lock, 1/4-20
22 712-1329 2 /P Nut, Hex, 3/4-16
23  715-3045 6 S  Dowel Bushing
24  716-0172 4 S Ring, Retaining, .750
25 716-0204 2 Ring, Retaining,
26  717-1446 4 S  Gear, Miter, 10T
27  717-1447 2 Gear, Miter, 14T
28  717-1568 1 S  Gear, Differential Spur, 60T
29  717-3346 1 Shaft Output, 9T
30 717-3347 1 Gear, Bevel, 36T
31 717-3387 1 Gear, Spur, 18T
32 717-3388 1 Gear, Spur, 27T
33 717-3391 1 Gear, Spur, 16T
34  717-3392 1 Gear, Spur, 42T
35 718-3039 1 Collar, Drive
36  719-0375 1 Housing, Differential, RH
37 719-0378 1 Housing, Differential, LH
38 721-0520 2 Seal, Oil, 25.4mm x 54mm x 7mm
39 721-3008 1 /P O-Ring, 3/81 D x 1/2 OD x 1/16 Thk
40  727-3085 1 S  Dipsick, Oil
41  732-0152 1 Spring, Compression
42  732-3077 1 Spring, Brake Shoe
43  732-3113 1 Spring, Compression, 1.015 ID x 1.6
44  736-0423 AR Washer, Flat, 1.0 x 1.56 x .010 Thk
736-0431 A/R S  Washer, Flat, 1.0 x 1.56 x .015 Thk
736-0424 AR S  Washer, Flat, 1.0 x 1.56 x .020 Thk
736-0420 A/R S  Washer, Flat, 1.0 x 1.56 x .040 Thk
736-0600 1 Washer, Flat, .558 x .866 x .078 Thk
45  736-0463 4 S  Washer, Flat, .25 x .630 x .0515
46  741-0361 4 S Bearing, Ball, 17 ID x 40 OD x 12
47  741-3057 S  Bearing, Ball, 6204
48  741-3114

WWW. my‘mowerﬁmg BhfA°o L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Hydro Transmission (P/N 618-3231)

Page 48 of 75

Ref#  Part Number Qty S/P/F  Description
49  750-3133 1 Spacer, .757 x 1.0 x 1.460
50 750-3134 1 Spacer, .885x1.125x1.40
51 761-3019 1 Drum, Brake
52  761-3020 2 S  Brake, Shoe
53 761-3028 1 Brake, Actuator
54  736-0745 4 /IPIF Washer, Flat, 1.010 x .56 x .060
618-3231 1 S  Hydro Transmission (Transmission Serial

Number Begins with the Number 2, 3, or 4)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 75

GT2186-44 Tractor

k
«m//u:b

Voo

\

(PN 618-04110)

ission

Hydro Transm

{

@

;Jl.\

T

W%_-.

\JNVQA

\“\\

.

\\\ \
\\ " \\\

/@B
¢ VWM,

w“\ \\

/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Hydro Transmission (PN 618-04110)

Page 50 of 75

Ref#  Part Number Qty S/P/F  Description
1 618-04115 2 S  Hub Assembly, Wheel
2 618-3060 1 S  Plate Assembly, Brake
3  619-0056 1 Axle Housing, RH
4  619-0057 1 Axle Housing, LH
5 719-04078 1 S  Transmission Housing, RH
759-3746 1 Sealant, Ultra Grey
6  719-04077 1 S  Transmission Housing, LH
7 703-2191 1 Brake Arm
8 710-0606 2 /P Screw, Hex Cap, 1/4-20 x 1.5
9 710-0788 3 /P Screw, Hex Wash Hd Tap, 1/4-20 x 1.0
10 721-3029 1 S  Seal, Shift Shaft
11  710-1008 8 Screw, TT, 3/8-16 x 1.875
12 710-1633 1 Screw, Plug, M14 x 1.5 x .827
13  710-3144 4 /P Screw, Hex Cap, 3/8-16 x 2.0 GR5
14  710-3262 1 Screw, Cap, 3/8-16 x .750
15  711-1052A 2 Shaft, Cross, .500 x 3.005
16  711-04164 1 S  Shaft, Axle, 1.00 x 12.07
17  711-04211 1 S  Shaft, Axle, 1.00 x 15.73
18 711-04210 1 S  Shaft, Drive
19 711-04209 1 S  Shatft, Intermediate
20 712-0291 2 S Nut, Hex Center Lock, 1/4-20
21  712-3020 4 S Nut, Hex Insert Lock, 3/8-16 GR5
22  715-3045 6 S  Dowel Bushing
23 716-04032 4 Ring, Retaining, .938
24  716-0204 2 Ring, Retaining,
25 717-1446 4 S  Gear, Miter, 10T
26  717-04102 2 S  Gear, Miter, 14T
27  717-1568 1 S  Gear, Differential Spur, 60T
28  717-3346 1 Shaft, Output, 9T
29  717-3347 1 Gear, Bevel, 36T
30 717-04111 1 S  Gear, Spur, 18T
31 717-3388 1 Gear, Spur, 27T
32 717-3391 1 Gear, Spur, 16T
33 717-3392 1 Gear, Spur, 42T
34  719-0375A 2 S  Housing, Differential, RH
35 721-04031 2 S Seal, Oil, 1.0 x 1.499
36 727-3085 1 S  Dipsick, Oil
37 732-0152 1 Spring, Compression
38  732-3077 1 Spring, Brake Shoe
39 736-0463 4 S  Washer, Flat, .25 x .630 x .0515
40 741-0361 3 S Bearing, Ball, 17 ID x 40 OD x 12
41  741-3057 3 S  Bearing, Ball, 6204
42  741-3114 2 Bearing, Ball, 6205-1
43 761-3019 1 Drum, Brake
44  761-3020 2 S Brake, Shoe
45  761-3028 1 Brake, Actuator
46  736-0745 2 /P Washer, Flat, 1.010 x .56 x .060
47  710-3119 2 /P Screw, Hex Lock, 3/8-16 x .75 GR5
48  736-0227 2 S  Washer, Flat, .39x1.5x 1.34
49  741-0681 2 Bearing, Ball
737-3120 1 /P Drive System Fluid Plus - Quart

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 51 of 75

Hydro Transmission (PN 618-04110)

Ref#  Part Number Qty S/P/F  Description

618-04110 1 S  Hydro Transmission Oil Capacity
approximately 4 quarts for 618-04110

transmission

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 52 of 75

GT2186-44 Tractor
Hydrostatic Pump

v
//

(™) R

AN . ;e =,

N 'V‘u\ﬂ ~—. ,\w
1 \‘..Ji.l

\hﬂ/w

\
. =
, \ . Afmym\ \//u
Y -«
y \ Py
w \>/ \ , A J sz
% .
/N ,
A A\. )/ // \ N // H—
‘g Y \ .
= \ .
\m @\ v NU\ " //
IHHA, @, \
,, % \ .
\\n\_“mwmw ) \ //
Wm N / \
P NWG /w. \ N
\\\ ’ \v\\ - N \
e /' ’ \
1 14 A ik ) \
N \\hmm \ \
— \ = N '
\ ) \
\ \ \
// / . \ N
vV _/ P VI A \
e O T S \ nn-V
\WW\Q\I = A.IIIJmM,ulﬂn v \ = \
2\ . Vi /
\\\ N . \N\ \\1/
L\ . . (%) <) N
\_ﬁ\\\\ Vm_ / \/llvm \w\ A v \
e T \
(2) e ,
T ﬁw ) ,
/, V j—
A FEE
; , s
oo w (@
o Nl o e LT
e
el
L
(&) \_,,
Sl Lot
(£

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Hydrostatic Pump

Page 53 of 75

Ref#  Part Number Qty S/P/F  Description
1 HG-50158 1 Shaft, Pump (Splined)
2 HG-2003016 2 /P Ring, Retaining
3  HG-2003043 1 S Bearing, Ball
4 HG-2003018 1 /P Spacer
5 HG-9008000-0128 1 /P Seal, Lip
6 HG-2003052 1 /P Ring, Retaining
7 HG-2003023 2 S Bearing, Cradle
8 HG-9008000-0126 1 /P Seal, Lip
9 HG-2003005 1 /P Arm, Trunnion
10 HG-2000015 1 /P Guide, Slot
11  HG-2513036 1 /P Housing Kit
12 HG-2003044 2 S  Bearing Assembly, Thrust Ball
13  HG-51077 1 Center Section Kit
14  HG-2003034 1 Shaft, Motor
15 HG-2003017 2 /P Washer, Block Thrust
16  HG-2003087 1 /P Swash Plate
17  HG-70079 2 S  Block Assembly
18 HG-9004800-2506 2 /P Pin
19 HG-2003060 1 /P Gasket, Center Section
20 HG-2510027 1 Kit, Check Valve
21 HG-2510034 1 /P Kit, Orificed Check Valve
22 HG-2510011 1 /P Kit, Charge Relief Valve
23  HG-9007314-0808 8 /P Screw, Socket Hd
24  HG-2003014 1 /P Spring, Block
25 HG-9004101-1340 1 /P O-Ring
26 HG-2513027 1 /P Kit, Charge Pump
27 HG-J1041008 1 S  Gerotor Assy
28  HG-50095 2 Screw, Socket Hd
29 HG-2153011 1 Bypass Valve Kit
30 HG-9004201-3700 3 /P O-Ring
31 HG-9005110-5600 2 /P Plug w/O-Ring

WWW.mymowerparts.com



Page 54 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Ignition, Electrical And Flywheel

GT2186-44 Tractor

(3L
e ,////
7o )
A
/// ——
" et nur.-
mmw_wmwwzwﬁmmwﬁf
TN ' .mwm ! HU.G ’/.
o AL < .,
N f”@ R
N N mm,
®
e

A
,".frmm & un_-.,”nmxw

(

/ f .u_ = uﬂ
o N s ana_ muu P ?m.

.1..;/
e
. ._.Iu.r.....! /I

S
kA N N o)
AN ﬁumlr‘, N
7 ./u Nl /
| =y

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Ignition, Electrical And Flywheel

Page 55 of 75

Ref#  Part Number Qty S/P/F  Description
1  KH-54-755-09 1 S  Stator Kit, 15 Amp (Incl. Ref #22)
2 KH-M-0548025 2 Screw, Stator Mtg. M5 x .8 x 25
3  KH-24-584-01 2 S  Module, Ignition
4  KH-M-545020-S 4 Screw, Module M5 x .8 x 20
5 KH-24-025-01 1 S  Flywheel Assembly
6 KH-25-155-06 1 Connector
7  KH-25-086-91-S 2 /P Screw
8 KH-X-42-15 1 /P Key
9 KH-12-468-03 1 /P Washer, Flywheel Mtg. Screw
10 KH-12-086-14 1 Screw, Flywheel Mtg, M10x1.5 x 46
11  KH-24-157-01 1 S Fan
12  KH-25-086-47 4 /P Bolt, Shoulder
13 KH-24-162-02 1 Screen, Grass
14  KH-24-018-03 3 S Retainer
15 KH-24-086-18 2 Screw Phillips Hd., #11-16 x .875
16 KH-X-25-92 3 Washer, Plain
17  KH-41-403-09 1 S  Regulator - Rectifier
18 KH-236602 1 S  Connector, Regulator-Rectifier
19  759-3336 2 /P Spark Plug
20 KH-235173 1 Clip, Cable
21  KH-X-25-63 1 /P Washer, Plain 1/4"
22  KH-24-126-71 1 Bracket, Stator Wire
23  KH-48-154-02 1 Clip, Cable
KH-24-176-08 1 S Harness, Wire
KH-25-454-03-S 2 Tir, Wire
1

KH-24-126-137-S

Bracket, Ground Strap

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 56 of 75

GT2186-44 Tractor

Implement Lift Handle

A
A}
’ W
/ \ :
/ / /
/
, . /
/ /L
\ x ﬁ\ - /._
Y ,,uﬂ\
/
TN,
h\ (K] P
R S
) " lﬂmn/.
=3 _ o
-~ < w (=)
% . mN S’
_ _, M/

‘o R
Il .
A Ny | b mw.y/
O
T GO )
Az.... v — 7R mmmw., uw“
— ///// "N ,//lr W#\

R
LW

p—

1

\;
A\ o

o
M \\

1

(e
\ YT

T
_\ A N
(o]

N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Implement Lift Handle

Page 57 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-04141 1 Handle Assembly, Lift
2  603-0059A 1 S  Shaft Assembly, Lift
3  603-05247 1 Fork, Lift
4  703-2239A 2 S  Bracket, Lift Index
5 703-2558 1 Indicator, Lift Height
6  710-0451 2 /P Bolt, Carriage, 5/16-18 x .75
7  710-0599 1 /P Screw, Hex Wash Tapp, 1/4 x .5
8  738-0560 1 S  Screw, Shoulder, .374 x 1.375
9 710-3279 1 /P Screw, Hex Cap, 3/8-16 x 4.25 GR5
10 711-0635 1 /P Insert, Spring
11  711-0642A 1 /P Button, Handle
12 711-3350 1 Ferrule, Adjustment
13 712-0262 1 /P Nut, Hex Center Lock, Jam, 3/8-24
14  712-0431 1 S  Nut, Hex Flanged Lock, 3/8-16
15  712-3004A 2 /P Nut, Hex Flanged Top Lock, 5/16-18
16 715-0114 2 S  Pin, Spiral Spring, 1/4 Dia x 1.5
17  716-0116 1 /P Ring, Snap, 1.25 Dia Shaft
18 731-3158 1 /P Grip, Lift Handle
19  732-3093 1 Spring, Extension
20 732-3097 1 Spring, Compression
21  736-0267 1 S  Washer, Flat, .385 x .87 x .06
22  738-0145 1 S  Bolt, Shoulder
23  747-3175A 1 /P Rod, Index
24  748-3051 2 S  Bearing, Hex Flange, 1.25 ID
25 750-3131 1 Spacer, 1.28 ID x 1.5 OD x .335 Lg
26  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
27  714-0104 1 S  Pin, Internal Cotter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 58 of 75

GT2186-44 Tractor

Implement Lift Hanger

B

EE

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Implement Lift Hanger

Page 59 of 75

Ref#  Part Number Qty S/P/F  Description
1 747-04196 1 Rod, Lift Link
2 703-2234 1 Bracket, LH Hanger
3 703-2804 2 Plate, Bearing Mounting
4  703-2832 1 Link, RH Lift
5 703-2833 1 Link, LH Lift
6 711-3319 1 S  Ferrule, Adjustment
7  712-0431 6 S  Nut, Hex Flange Lock, 3/8-16
8 712-3048 1 S  Nut, Hex Jam, 1/2-13 GR5
9 712-3083 1 /P Nut, Hex Insert Lock, 1/2-13
10 714-0145 2 S Pin, Internal Cotter
11  736-0326 3 S  Washer, Flat, 5x1.5x.15
12 736-3069 2 Washer, Flat, .531 x .875 x .15
13  738-0430 2 Bolt, Shoulder
14  738-0507B 3 S  Bolt, Shoulder
15  747-3236A 1 /P Rod, Lift Assist
16  738-0129 1 /P Bolt, Shoulder, 3/8-16: .5 x 2.0
17  732-3094 1 S  Spring, Compression, .63 1D x 2.0
18  726-0209 1 /P Tie, Cable

WWW.mymowerparts.com



Page 60 of 75

"
Al
'e)
O

2w
Z ]
s 225
= _m G
jogmy % Z =
a5 R&S
49 N W
»3a N M_
588 3%
S Ly o
LT
X A >
N
T
o Moo
-l
r
C
3

,

-

s,

W,

-
- h

o5
g

=

o

T —— 25

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Label Map

N REAR FENDER

o]
[m]
L]
o

Ehie TSSO

RVE INLAY

7

&
S
&

777!

aQ
a
B
e
8
@
1S
.

s

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Label Map

Ref #

Part Number

Qty SIPIF

Page 61 of 75

Description

777D06883
777D01782
777530170

777120312

777120306
777D07932
777530018
777530014

777120847
777S30503
777530284
777D07756

777120314
777X41580
777D08230
777D08229
777X41579
777X41582
777D08232
777X40079

777120310
777X41581

777120773
777D08233

777D06883
777D01782
777530170
777120312

777120306

777D07932
777530018
777530014
777120847

777S30503
977530145
777D0O7756
777120314

777X41580
777D08230
777D08229
777X41579
777X41582
777D08232
777X40079
777120310

777X41581
777120773

777D08233

/P
/P
/P
/P
/P

/P
/P

/P
/P

/P

/P

RPRRPRRPRRPRPRPRPRRPRPRPRPRPRRERRPRPRPRRERRERRRRRE

LABEL-SEAT BACK
LABEL-MADE IN USA
LABEL-FRAME COVER
LABEL-DASH
LABEL-IGNITION SWITCH
LABEL-CYCLO CUT
LABEL-DECK SAFETY
LBL.CAUTION SPRING TENSN.
LABEL-BELT ROUTING
LABEL-DANGER CHUTE
LABEL

LABEL-44" CUT
LBL.WARNING/HOT AREA
LABLE-HYDRO OIL
LABEL-LH HOOD SHFT DRV
LABEL-RH HOOD SHFT DRV
LABEL-10W30 OIL
LABLE-OEM FILTERS
LABEL-MODEL GT2186
STRIP-PROTECTIVE
LABEL-SEAT ADJUSTER
LABLE-FUEL STABIL
LABEL-HITCH PLATE
LABEL-2000 FENDER

WWW.mymowerparts.com



Page 62 of 75

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Neutral Linkage, Hydraulic Pickup And Return Tubes

GT2186-44 Tractor

g ",
L, A =
Q =)
\ .ﬂ!\ /M\
-
5 8"
X
!
(= |
<t V . (%
R , %
[ = |
T Wb
- N Y.
e/
1, // !
/ LA
\
A C N\
TNt
;,%%é%, .
A\Uwv NV “m%wﬂ)
i h
\ P e
e \\IJV ey Vv
k _A \_v\/ , .U,
&,0 m.m
/ / \
_J\ ,/\
( e
— N oy
7 - Ay
@) | 9 / Sl
/!.., \\ \ %\W, \\\\w

I
(@ /v A/.H\v
N S

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Neutral Linkage, Hydraulic Pickup And Return Tubes

Page 63 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0160 1 Arm Assembly, Control
2 603-04184 1 Bracket, Hydro Neutral
3  703-05315 1 Bracket, Hydro Dump Mtg,
4  703-05316 1 Bracket, Hydro Dump Actuator
747-04230 1 Dump Valve Release Rad
5 703-2441 2 Arm, Neutral
6 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25
7 710-04171 1 Screw, Special Hex Cap, 5/16-24 x .625
8  710-0809 2 Screw, Hex Wash TT-Tap, 1/4-20 x 1.25
9 711-04220 1 Pin, Clevis, .25 x 2.38
10 712-0324 1 /P Nut, Hex Top Lock, 1/4-20
11 714-0104 1 S Pin, Internal Cotter
12 716-0111 1 /P Ring, Snap, .875 Shaft
13 723-3014 1 S  Filter, Ol
14  727-04064 1 S  Tube, Hydro Inlet
15  727-3002 2 S  Connector, w/O-Ring
721-3001 2 /P O-Ring, 3/8 OD Tube
16 732-3119 1 S  Spring, Extension, .5 OD x 1.97
17  736-0176 2 S  Washer, Flat, .25 x .93 x .120 Thk
18  737-3022 1 S  Nipple, Oil Filter
19  750-0918 1 Spacer, Centering
20 710-3180 2 /P Screw, Hex Cap, 5/16-18 x 1.75 GR5

WWW.mymowerparts.com



Page 64 of 75

llf . /
. e \
ﬁmM \
~— -
. =N, /
"~ N,
] S b ‘
N, &
4 6
\..f// TN II.I
Tl N .
AN N ﬁ/,dl.\u/ III
N N TN
- A
v N4 ~

(WY £
e/~

ST

i N s o .
R S N A
JSIIII T T T N
A / \\ \ A..N . /
\ 7 ko~ /

..LA /
P
N G

WWW.mymowerparts.com

w—
N

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Oil Pan And Lubrication




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Oil Pan And Lubrication

Page 65 of 75

Ref#  Part Number Qty S/P/F  Description
1 KH-24-009-83-S 1 S  Plate Assy, Closure (Incl. Ref #2-12, 17)
2  KH-24-038-10-S 1 /P Dipstick
3  KH-24-755-121-S 1 /P Tube, Dipstick (Includes 2)
4  KH-24-043-12 1 /P Kit, Governor Gear (Incl. Ref #5)
5 KH-12-380-01 1 /P Pin, Governor Regulating
6 KH-24-448-01-S 1 /P Tab, Locking
7  KH-12-144-02 1 Shaft, Governor Gear
8 KH-52-032-08 1 S Seal, Oil (PTO end)
9 KH-24-153-08 1 O-Ring
10 KH-24-393-37-S 1 S  Oil Pump Assy (Incl. Ref #11-12)
11  KH-24-153-01 1 /P O-Ring, Oil Pick-up
12 KH-24-381-04 1 Pick-up, Oil
13  KH-M-0631005 2 S  Washer, Plain
14  KH-M-0645025 2 S  Screw, Hex Flange, M6 x 1.0 x 25
15 KH-12-050-08 1 S  Filter, Ol
16 KH-24-136-01 1 Nipple, Oil Filter
17  KH-25-139-60-S 2 /P Plug, Pipe 1/8
18 KH-24-086-16 9 S  Screw, Hex Flange, M8 x 1.25 x 45
19 KH-25-099-24 1 S  Switch, Pressure
20 KH-24-086-17 1 S  Screw, Hex Flange, M8 x 1.25 x 45

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 66 of 75

GT2186-44 Tractor

PTO Clutch

\\1)J!I

!

o~ |

N

TN
)

—————
e a————

o=
-

sy”ﬂ

! A e et .,
_ xm \%n P - /
/ e “m“ - P l

\ \ ﬁ \\\\ Ay //

\ \ n“‘U \ \ y \\ \\\\ll P, \
,A\n\ o / \\ \\ \\.\\u ) X/ m“x‘ |
mnH\H\Y , " iy IVII
‘mn.....illl_..r \ A n m..i.. \\H ! m \“ /e

\
\
3,
/

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 67 of 75
PTO Clutch
Ref#  Part Number Qty S/P/F  Description
1 710-0757 1 /P Screw, Hex Cap, 7/16-20 x 1.5 GR5
2 711-1083 1 S  Stud, Clutch Stop
3 736-0171 1 S  Washer, Lock, 3/8
4  717-3403 1 S  Clutch Assy, PTO
750-3356 1 Spacer (Not Shown)
5  736-3082A 1 /P Washer, Flat, .445 x 1.5 x 1.72 Hdn

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 68 of 75

GT2186-44 Tractor

Rear Wheel

P
'

\
A//" \

_....I-l.\\_/

S

\_\.._..l.......t

{ £ )

I..-_i-ll_\ ’

o
g, oimen,
P~ T N it
T rb.u.,qn,,.rr.....an

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor Page 69 of 75
Rear Wheel
Ref#  Part Number Qty S/P/F  Description
734-3190 2 S Tire, Cub Tread, 23 x 9.5 x 12
1 634-3189 2 Rim Assy, Rear
2 712-3050 8 /P Nut, Lug, 7/16-14
3 734-0255 2 S  Valve, Tubeless Air

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 70 of 75

GT2186-44 Tractor
Seat And Support

\)
. o
f\v (o)
n\},ﬁl () S /_\ A
. \z/ \ R ,_ruu s /M.\U (o)

© A

N A i N o
(@) \)mm,---...,. /N?‘_\ S
/ U W I/ N e\ ,.#_A &
)/ . ./”%”/._w 7/ %\ O
\ U/mn A\ UM N T
” NN 74\ ' Ne O
” _fwx A”,A,mm_ > ”WN» e Ty
) e, BN N e

Www.mymowerparts. com

/ .
o)

S



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor
Seat And Support

Page 71 of 75

Ref#  Part Number Qty S/P/F  Description
1 703-2394 1 Bracket, RH Seat Pivot
2  703-2395A 1 /P Seat, Base
777120310 1 Graphic, Seat Adjuster
3  703-2477 1 Bracket, LH Seat Pivot
4  703-2628 2 Bracket, Fender Reinforcement
5 710-0451 6 /P Bolt, Carriage, 5/16-18 x .75
6 710-3120 4 Screw, Hx Cap Lock, 3/8-16 x 1.5 GR5
7  712-04054 8 /P Nut, Hex Flange Lock, 5/16-18
8 720-0426 1 /P Knob, Seat Adjuster
9 731-3154 4 Slide, Seat
10 731-3162 1 S  Tray, Tool
11 732-3080A 2 /P Spring, Comp, 1.90D x 2.4
12 732-04100 1 S Index Spring, Seat Adjuster
13 736-3052 4 /P Washer, Flat, .406 x 1.0 x .105
14  738-0140 2 S  Bolt, Shoulder
15  738-04013A 4 S  Spacer, Seat Slide Shoulder
16 757-04005 1 S  Seat, High Back
777D06883 1 /P Graphic, Seat Back
777D01782 1 /P Graphic, Made in USA

WWW.mymowerparts.com



Page 72 of 75

G -
) (@

o P
&L ﬁwuﬁm\ﬂ

Ty,

.~

7
{
\

WWW.mymowerparts.com

T !

(@) &) &) |

. R |

@ T | ®

o A\Mnm/
A &NT
() T |
N .

M ~
=

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Steering




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Page 73 of 75

Steering
Ref#  Part Number Qty S/P/F  Description
1 603-0064 1 Arm Assy, Lower Steering
2 603-0250 1 /P Segment Assy, 18T Steering
3 619-04079 1 S  Housing Assy,
737-3000 1 S  Fitting, Grease, 3/16 Drive Type
748-0108 1 S  Bearing, Flange, .503 ID
748-3007A 2 S  Bearing, Bronze Flange, .75 ID
4  631-04008 1 S  Wheel, Steering, Soft Grip
5 710-3008 2 /P Screw, Hex Cap, 1/4 - 5/16 - 18 x .75, GR5
6  710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16 - 18 x .75
7 712-0237 1 S Nut, Hex Center Lock, 5/16-18
8 712-0711 4 /P Nut, Hex Jam, 3/8-24 GR2
9 712-3012 1 S Nut, Hex Slotted, 1/2-20 GR5
10 712-3004A 2 /P Nut, Hex Flange Lock, 5/16 - 18
11  712-3054 4 /P Nut, Hex Lock, 3/8-24 GR5
12 714-3004 1 Pin, Cotter, 3/32 Dia x 1.25
13 717-04086 1 S Pinion, Steering
14  722-3019 1 Gasket, Steering
15  723-0156 4 S Joint, Ball, 3/8-24
16  731-04532 1 S  Cover, Steering Wheel
17 736-0272 1 S  Washer, Flat, .510 x 1 x .06 Thk
18 736-0351 1 S  Washer, Flat, .760 x 1.5 x .03 Thk
19 736-0242 1 /P Washer, Flat, Bell
20 736-0921 1 S  Washer, Lock, 1/2
21 736-3013 1 S  Washer, Flat, .531 x 1 x .027 Thk (use if
required)
22  738-04064 1 S  Shaft, Steering
23 741-3025 1 Bearing, Flange
25 747-3171 2 Rod, Tie

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 74 of 75

GT2186-44 Tractor

Controls

ission

Transm

e
P l./

{ P v

e’

N - [ .37_
A/,,_WMW\V ....frnv..mmm.u. ,,.“—..\\
[ el

@ U, ﬁﬂ“u ..,mvn\w\

A _nl :.....l.,...lll ﬂ \1~

\, ™ y mW \
T AL s,
Y
~N O/ o)
Aﬁ (b V f;;J“wmmmmuwr\\ hf m”u_ \U
~ e -
PPN / / Aﬂud\ e ﬁ\“nr.l.y
\!.l\_.r-‘w \v.v.v_.._, A ‘unv \ v.,l \\ /J1I. 4
— \ \.\ \X/ h.!] n..., “, g it
%ﬂ §%=;%4\/3\?%?%\ |
L0 R/ f/(cu) TR |
Ln my\. ™ ﬂ e f 37, // A.. \ 7 - \\ f JJLm ,
VAN J \_w & <% s _mm ,ﬁ\\ﬁvh%_. » lw
; A{v LT “ b e N mw
. .__~. g JA ¥
,A.‘ \ ‘/ AMW Ai \ww-

<.,
S N
A -
v I [ _
N

\
K\ " ,r({:-\\ ‘\‘
‘W! - ,r...A Wt i

— N
.— ey =N Am n " m

)

N ‘\\ /v 7! w

7
f.f\\ .._u.....;;......:..rln,,
N
)
A o) .
. \\ ....!....u.....l..ﬁ.\..._mmL
| &
o, P e
_h\ ._.-.,v -~
o
/lf...\\ o
4 N
(©)
/!l..-‘\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

GT2186-44 Tractor

Transmission Controls

Page 75 of 75

Ref#  Part Number Qty S/P/F  Description
1 603-0272 1 Pivot Assembly
2  710-0599 2 /P Screw, Hex Wsh Hd Tapp, 1/4-20 x .5
3 710-3170 1 Screw, Ball, 5/16-18 x.56
4  712-0271 1 /P Nut, Hex Sems, 1/4-20
5 712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18 GR5
6  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
7  714-0104 2 S  Pin, Internal Cotter
8 727-3090 1 /P Cylinder, Damper
9 732-3094 1 S  Spring, Compression, .63 ID x 2
10 732-3118 1 Spring, Extension, 3/8 OD x 1.44
11  736-3092 1 /P Washer, Flat, .265 x 1 x .030
12 738-0560 1 S  Bolt, Shoulder, .374 Dia x 1.375
13 747-3304 1 Rod, Front Control
14 747-3309 1 Rod, Rear Hydro Control
15  748-3070A 1 Plate, Cruise
16 750-0434 1 /P Spacer, Split Tubing, .375 ID x 1.04

WWW.mymowerparts.com



